



REPORT OF ANALYSIS

The following sample (s) was submitted and identified by the client as :

CLIENT : PT. CARGO SAFE INTERNATIONAL
Menara Standard Chartered Lt. 30
Jl. Prof. DR. Satrio No. 164
Karet Semanggi - Setiabudi
Jakarta Selatan 12930

TYPE OF SAMPLE : **ABSORBENT**

DATE RECEIVED : February 28, 2013

TEST REQUIRED : Absorption Capacity

DESCRIPTION OF SAMPLE : 1 (one) : sample
Packing : Original packing

SAMPLE IDENTIFICATION : CARGO SAFE GEL

DATE OF ANALYSIS : March 01 up to April 01, 2013

REFERENCE : 191/440/LAB-SMG/02/2013

1. Performed Test :
The discent product were place a climatic chamber,
Test Climate : 27° C / 78 % (RH)
Time of Test during 30 days (one month)

2. Test Results :

Product	Gross Weight Before Test	Gross Weight After Test	Absorption Capacity in (%)
Cargo Safe Gel	781.88 g	1,529.74 g	95.65

This Certificate/report is issued under our General Terms and Conditions, copy of which is available upon request or may be accessed at www.sucofindo.co.id

SMGOP3201301631

Dept. of Testing



Tri Sucahyo Yudantono
Technical Manager



1465259